KEYPART NOI
T
C
DESCRIPTIONQ
T
Y
APP DATEL
R
MODELREMARKS
1I8-97262 166-0CAMSHAFT12203-NMR81
2I8-98205 037-2CAMSHAFT; INL12203-NLR85
3I8-98205 041-2CAMSHAFT; EXH12203-NLR85
4I8-98016 973-0VALVE; INL82203-NLR85
4I8-94395 882-2VALVE; INL82203-NMR81
5I8-98016 974-1VALVE; EXH82203-NLR85
5I8-97209 876-4VALVE; EXH82203-NMR81
7I8-94396 439-0BOLT; CM/SHF GEAR12203-NMR81M14X40
8I9-09851 850-AWASHER; CM/SHF GEAR12203-NMR81ID=14.5
9I8-98018 935-3GEAR; CM/SHF12203-NMR81Z=35
12I8-94399 487-0KEY; CAM GEAR SET12203-NMR81OD=7 L=7.5
37I8-97386 189-0METAL; CM/SHF102203-NMR81B=16
44I8-98224 626-0BOLT142203-NLR85M6X25 HEX SOCKET
53I8-98271 105-0SHAFT; ROCKER ARM22203-NLR85
53I8-97389 921-0SHAFT; ROCKER ARM12203-NMR81
57I8-94393 131-0BOLT; ROCKER ARM BRKT32203-NMR81M10X62 FLANGE
61I8-94394 803-0SCREW; ADJ,BRIDGE82203-NMR81M8X21
62I9-09844 574-0NUT; ADJ SCREW LK BRIDGE82203-ALLM8
63I8-94392 002-3BRIDGE82203-NMR81
65I8-94239 501-0COLLAR; SPLIT322203-NLR85
65I5-12565 004-0COLLAR; SPLIT322203-NMR81
66I8-98147 945-0CAP; VLV STEM END162203-NLR85
68I8-97311 675-1SPRING; VLV82203-NLR85EXHAUST H=57.5 MARK YELLOW
68I8-97311 669-0SPRING; VLV82203-NLR85INLET H=49 NATURAL
68I8-97648 794-ASPRING; VLV82203-NMR81EXHAUST
68I8-97648 793-ASPRING; VLV82203-NMR81INLET
71I8-98017 067-0SEAT; SPR162203-NLR85(A) UPPER OD=29.5
71I8-94390 783-2SEAT; SPR162203-NMR81(A) UPPER OD=32.8 T=12.75
71I8-97144 584-0SEAT; SPR162203-NLR85(B) LOWER OD=31
71I8-94391 468-0SEAT; SPR162203-NMR81(B) LOWER ID=14.3 T=1.0
72I8-97328 647-0SEAL; VLV GUIDE162203-NLR85
72I8-97376 720-0SEAL; VLV GUIDE162203-NMR81
78I8-98236 198-0ARM; ROCKER162203-NLR85JBK
78I8-97306 424-3ARM; ROCKER42203-NMR81EXHAUST
78I8-97306 421-3ARM; ROCKER42203-NMR81INLET
81I8-98025 497-0SCREW; ADJ,ROCKER ARM162203-NLR85M8 L=22
81I8-94395 024-0SCREW; ADJ,ROCKER ARM82203-NMR81M10 L=32
82I8-94396 015-2CAP; ROCKER SHAFT82203-NMR81
83I9-09844 574-0NUT; ADJ SCREW,LK162203-ALLM8
83I0-91111 510-0NUT; ADJ SCREW,LK82203-NMR81M10
87I0-28050 840-0BOLT; ROCKER SHAFT22203-NMR81M8X40 FLANGE
95I8-94392 999-0SPRING; ROCKER SHAFT42203-NMR81
96I8-97334 414-0BRACKET; ROCKER ARM SHAFT32203-NMR81
101I8-94372 221-1BOLT; THRUST COLLAR12203-NMR81(A) M14X36.5
101I0-28060 816-0BOLT; THRUST COLLAR32203-NMR81(B) M8X16 FLANGE
101I0-23951 425-0BOLT; THRUST COLLAR12203-NMR81(C) M14X25
102I8-94334 681-1COVER; IDLE GEAR12203-NMR81(A)
102I8-97096 826-ACOVER; IDLE GEAR12203-NMR81(B) OD=51
105I0-16956 460-0BOLT; IDLE GEAR SHAFT12203-NMR81M14X60
107I8-98201 549-0SHAFT; IDLE GEAR12203-NLR85(A)
107I8-97186 398-1SHAFT; IDLE GEAR12203-NMR81(A)
107I8-97312 315-2SHAFT; IDLE GEAR12203-NLR85(B)
107I8-97839 819-0SHAFT; IDLE GEAR12203-NMR81(B)
107I8-94334 682-1SHAFT; IDLE GEAR12203-NMR81(C)
107I8-97350 021-ASHAFT; IDLE GEAR12203-NMR81(D)
109I8-97312 319-1SHAFT; IDLE GEAR12203-NLR85
111I8-97209 728-ACOLLAR; THRUST,IDLE GEAR32203-NMR81(A) ID=14.5 OD=46
111I1-12535 030-1COLLAR; THRUST,IDLE GEAR12203-NMR81(B) ID=14.5 OD=59
112I8-97381 520-3GEAR; IDLE12203-NLR85(A) Z=35
112I8-97606 767-0GEAR; IDLE12203-NMR81(A) Z=61
112I8-98320 154-0GEAR; IDLE12203-NLR85(B) Z=80
112I8-97606 929-0GEAR; IDLE12203-NMR81(B) Z=41
112I8-97381 518-0GEAR; IDLE12203-NLR85(C) Z=34
112I8-98021 069-0GEAR; IDLE12203-NMR81(C) Z=72-60-30
112I8-97120 005-1GEAR; IDLE12203-NMR81(D) Z=34
114I0-28161 260-0BOLT; IDLE GEAR12203-ALL(A) M12X60 FLANGE
114I0-28061 060-0BOLT; IDLE GEAR22203-NLR85(B) M10X60 FLANGE
114I8-98176 233-0BOLT; IDLE GEAR12203-NLR85(C) M12X75 FLANGE
117I8-97113 167-0BOLT; FLANGE12203-NMR81M14X65 FLANGE
133I8-97312 336-0GASKET; CHAIN TENSIONER12203-NLR85
136I0-28050 616-0BOLT; TENSIONER22203-ALLM6X16 FLANGE
162I8-98193 179-0SPROCKET; IDLE12203-NLR85
166I0-58330 616-0BOLT; SPROCKET TO LAYSHAFT62203-NLR85M6X16 HEX SOCKET
172I8-97945 067-0CHAIN; TIMING,CM/SHF12203-NLR85
185I8-98039 754-1TENSIONER; CHAIN12203-NLR85
198I8-97945 069-0GUIDE; TIMING CHAIN12203-NLR85
199I8-97356 061-1JET; OIL,TIMING CHAIN12203-NLR85
200I1-09070 120-1BOLT; CHAIN GUIDE,LWR22203-NLR85M8X20 FLANGE
206I8-98021 070-0BUSHING; IDLE GEAR12203-NMR81(A)
206I8-97606 768-0BUSHING; IDLE GEAR12203-NMR81(B)
206I8-97606 770-0BUSHING; IDLE GEAR12203-NMR81(C)
223I1-09623 423-0GASKET; COVER,IDLE GEAR12203-NMR81ID=105.6
224I0-28050 816-0BOLT; COVER22203-ALLM8X16 FLANGE
226I8-98204 889-0SPRING; CMPR,ROCKER ARM82203-NLR85
252I8-98016 892-0FLANGE; IDLE SHAFT12203-NLR85(A)
252I8-98016 893-0FLANGE; IDLE SHAFT12203-NLR85(B)
267I8-98019 024-0SENSOR; CAM ANGLE12203-ALL
269I0-28050 612-0BOLT; SENSOR12203-ALLM6X12 FLANGE
300I8-97945 070-0LEVER; TENSION,TIMING CHAIN12203-NLR85
329I8-98017 539-1GEAR; INJ PUMP12203-NLR85Z=44
347I8-98210 266-0SPROCKET; I/PUMP12203-NLR85
348I8-97312 423-2NUT; SPROCKET12203-NLR85M14 FLANGE
349I8-97312 328-0PIVOT; CHAIN LEVER12203-NLR85
350I8-97369 404-0GASKET; SENSOR,CAM ANGLE12203-ALLID=14.2 OD=18.8
359I8-98201 554-0SLEEVE; GEAR12203-NLR85
362I8-98225 381-1PLATE62203-NLR85
N-SERIES
NLR85/NMR81 E4
ILLUSTRATION AND TEXT
0-14 | CAMSHAFT AND VALVE
  GLOBAL SEARCH   SEARCH FOR PART NO OR PART NAME PDF | HOME | UPDATED: 2022-12-14 09:57:01